
- 22 -

INDUSTRIAL SNOWBLOWER PGV-1022TRC-220 (cont'd)

10

REF. PART # DESCRIPTION QTY

51 110-41141 Adjustment plate for gear box +  4 nutss 1/2"  NC ............................................ 1
52 140-24321 Back plate ................................................................................................ 3
53 300-46340 Bolt 3/4"  NC x 2"  lg +  nylon locknut ............................................................. 8
54 110-40871 Gear box support ....................................................................................... 1
55 9714 Gear box T-301 inverted .............................................................................. 1
56 9462 Storage support ......................................................................................... 1
57 110-43002 Side shaft & shearplate (long side) +  splined adaptor (20 splines) ....................... 1
58 OR-224 O-ring 1/8"  X 1 3/4"  i.d. X 2"  o.d. ................................................................. 1
59 110-11362 Side shaft & shearplate (short side) ............................................................... 1
60 110-40821 Rotary drum 37"  dia. .................................................................................. 1
61 HC21132 Bearing 2"  w ith eccentric collar .................................................................... 1
62 FS211 Flange 4 holes ........................................................................................... 1
63 190-11561 Bolt 5/8"  NC x 2"  lg (modified) +  nylon locknut ............................................... 4
64 HCFSD211-32 Bearing 2"  +  f lange +  1 grease f it t ing .......................................................... 1
65 110-43051 Auger drive shaft ....................................................................................... 1
66 300-38355 Bolt 7/16"  NC x 2 1/4"  lg +  nylon locknut ...................................................... 1
67 140-08541 Key for auger drive shaft & shearplate (short side) ........................................... 1
68 300-46370 Bolt 3/4"  NC x 2 1/2"  lg +  f lat w asher & nylon locknut ..................................... 8
69 Std. Hitch pin clip 5/32" ..................................................................................... 1
70 8220 Storage support pin .................................................................................... 1
71 140-00481 Hydraulic hoses bracket .............................................................................. 3
72 110-43341 Drum rotation reducer bracket ...................................................................... 2
73 110-43362 Sprocket (9 teeth) ...................................................................................... 2
74 16026161 Aluminium bronze bushing 1"  i.d. x 1 1/2"  o.d. x 5/8"  lg .................................... 1
75 130-63351 Spacer for skid shoes ................................................................................. 12
76 300-32220 Bolt 1/4"  NC x 3/4"  lg +  lock w asher ............................................................ 3
77 150-14231 Shaft 1 3/4"  dia. for rotation reducer +  nylon locknut 1"  NC .............................. 1
78 300-36310 Bolt 3/8"  NC 1 1/2"  lg +  nylon locknut .......................................................... 4
79 300-34190 Bolt 5/16"  NC x 1/2"  lg ............................................................................... 4
80 190-11691 Chain Renold #100 HV x 156 1/4"  (125 links) .................................................. 1
80 59-100HD Demi-maille d’attache #100 HV ..................................................................... 1
80 26A100HD Connecting link #100 HV ............................................................................. 1
81 300-40280 Bolt 1/2"  NC x 1 1/4"  lg +  nylon locknut +  f lat w asher .................................... 4
82 130-74041 Guard for ring gear segment ......................................................................... 1
83 Std. Vent plug 3/8 NPT +  f it t ing 3/8"  x 1/8" ......................................................... 1
84 Std. Pipe 3/8"  NPT x 6"  lg ................................................................................. 1
85 Std. Lynch pin 1/4"  x 1 3/4" ............................................................................... 4
86 9717 Inverter reduction gear box 1000 / 540 .......................................................... 1
87 Std. Pipe 3/8"  NPT x 1 1/2"  lg ............................................................................ 1
88 Std. Elbow  90 degrees 3/8"  NPT ......................................................................... 1
89 130-69871 Support plate for hinged P.T.O. shroud ........................................................... 1
90 302-46580 Bolt 3/4"  NF x 6"  lg +  nylon locknut .............................................................. 5
91 130-75701 Hinged P.T.O. shroud .................................................................................. 1
92 302-46610 Bolt 3/4"  NF x 6 1/2"  lg +  nylon locknut ........................................................ 2
93 9269 Pin category 2 ........................................................................................... 1
94 130-69881 3-point hitch reinforcement .......................................................................... 1
95 320-46520 Bolt 3/4"  NF x 5"  lg +  nylon locknut .............................................................. 2
96 110-41912 Left low er hitch ......................................................................................... 1
96 110-42862 Left low er hitch category 3 .......................................................................... 1
97 110-41911 Right lower hitch ........................................................................................ 1
97 110-42861 Right lower hitch category 3 ......................................................................... 1

74261


